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CLIENT INFORMATION: 
Company:   
Address:  

SAMPLE INFORMATION: 
Product Name: ENERCELL BRAND ZINC CARBON BATTERY 
Model/style No.: UM4/R03/AAA 
Main Material: - 
Buyer: - 
Supplier: - 
Country of Distribution: - 
Testing Period: 11/07/2016-11/09/2016 

OVERALL RESULT:   PASS with 
information 

 Refer to page 2 for test result summary and appropriate notes. 
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TEST RESULTS SUMMARY: 

At the request of the client, the following tests were conducted: 

CONCLUSION TEST(S) CONDUCTED 
PASS with 

information 
EC Directive 2006/66/EC and Amendment 2013/56/EU, Lead, cadmium and mercury 
content 
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DETAILED RESULTS: 

EC Directive 2006/66/EC and Amendment 2013/56/EU, Lead, cadmium and mercury content 

Test Method: US EPA 3550C:2007&US EPA 8081B:2007 
Analytical Method: ICP-OES 

Specimen No. 001 - - - - Limit 
(mg/kg) Test Item Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Lead(Pb)@ # 219 - - - - 40 

Cadmium(Cd) ND - - - - 20 

Mercury(Hg) ND - - - - 5* 

Conclusion PASS - - - - - 

Note: 
mg/kg=Milligrams per kilogram 
ND = Not detected (Reporting Limit = 50 mg/kg) 
* = Batteries and accumulators
 @: Batteries, accumulators and button cells containing more than 0.004% lead shall be marked with the 
chemical symbol for the metal concerned: Pb (40 mg/kg =0.004%) 
#: Although the Lead content is exceed the limit, but the product has a correct Logo. It’s comply with 
Batteries and accumulators EC Directive 2006/66/EC and Amendment 2013/56/EU. 
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SPECIMEN DESCRIPTION: 

Sample 
No. 

Specimen 
No. Specimen Description Location 

1 - Battery - 
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SAMPLE PHOTO: 
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             The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein. 
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Technology Co., Ltd 

Test Report # R-us10-16381831-E Pages: Page 6 of 6 

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD           Email: Labtesting@asiainspection.com     Tel: (86) 571 8999 7158 
 5/F A2 Building  No. 1213 Huoju South Road  Puyan Street  Binjiang District  Hangzhou  China 

SAMPLE PHOTO: 

-End Report- 

R-us10-16381831-E 


